Product Monograph Information

SOLVET

Telephone: 1-403-456-2245
Toll-Free: 1-877-456-2755
Fax: 1-403-271-2920
Website: www.solvet.ca
Email: info@solvet.ca



Every effort has been made to ensure the accuracy of the information published. However, it remains the responsibility of the readers to familiarize themselves with the product information contained on the product label or package insert.

VITAFERST-CARE

Oral Neonatal Supplement for Ruminants Veterinary Use Only Shake Well Before Use

Active Ingredients:

1.0 mg/mL Sodium selenite (Equivalent to 0.46 mg/mL of selenium), 10 mg/mL Vitamin A acetate (Equivalent to 30,000 IU/mL), 0.05 mg/mL Vitamin B_{12} (Equivalent to 2,000 IU/mL), 0.1 mg/mL Vitamin D_3 (Equivalent to 4,000 IU/mL), 75.0 mg/mL Vitamin E acetate (Equivalent to 100 IU/mL).

Indications: Contains Selenium, Vitamins A, D, E, and B₁₂ for newborn calves, lambs and goat kids.

Dosage and Administration: Newborn calves: Provide 1 mL per 5 kg body weight by oral drench as a single dose between 1 and 3 days of age. **Newborn lambs and kids:** Provide 3 mL per 5 kg body weight by oral drench as a single dose between 1 and 3 days of age. For newborn calves, lambs, and goat kids, may be repeated in 3 to 4 weeks as recommended by veterinarian. <u>Provide after animals has received colostrum.</u> Do not mix with colostrum.

Cautions: Do not exceed recommended dose. Not for long-term use, unless directed by veterinarian. This product may not be incorporated into mixed feed.

Warnings: No withdrawal period is required when used according to label.

Storage Conditions: Store between 15°C and 30°C. Keep from freezing.

Presentation: 250 mL

Product Code: NN.U3U5

